


Laboratory Test Report


Test Report No.....	ITC/TEST/NN/2010/06-A
Discipline.....	Electrical
Group.....	Environmental Test Facility
Date of issue.....	03-11-2020
Sample date in.....	13-10-2020
Date of performance.....	15-10-2020
Applicant.....	Mr. Raman Bhardwaj
Customer.....	TECHNOLOGY INTERNATIONAL 404, Synergy Square, Krishna Industrial Estate, Gorwa Vadodara-390016 (INDIA)
Sample description.....	PorVent PTFE Screw Type Vent
Sample Condition.....	OK
Customer reference.....	N/A
Trade mark / Manufacturer.....	
Model / Type / Reference.....	PVSV-M12V
Ratings.....	N/A
Test Method(s).....	Change of Temperature Test as per IEC 60068-2-14: 2009 At: -40°C for 2 hrs & 125°C for 2 hrs

Overall verdict

Pass
Fail

Page 1 of 5

Institute of Testing and Certification
(India) Pvt. Ltd.


Authorised Signatory

REMARKS: This report is governed by, and incorporates by reference, the Condition of testing as posted at its date of issuance and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth solely our findings with respect to the test samples identified herein. It includes all of the test requested by you and the results thereof based upon the information that you provided us with. You have 2 weeks from the date of issuance of this report to notify us of any material error or omission; provided, however, that such notice shall be written and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Tests are destructive and non reversible, the submitted samples will not return to their original conditions. The Customer acknowledges that any remaining part of the sample will be discarded if not retrieved in a period of 3 weeks from the date of issuance of this report